SH061123-049
’i;%" C 8 P 445 (Report ID):

No. L0412 o2k 50 720un s

PONY RoHS # 1§ 4R &
(Test Report)

THEIAE (2002)FA(3R)F(Z0407)
CNAL [ 550 = [H %A 71 (NO.L0412)
ACCREDITATION CERTIFICATE OF CHINA NATIONAL
ACCREDITATION BOARD FOR LABORATORIES (No.L0412)

B i 44 7R LHNRKT
INFRARED LAMP
(Samples)

o | R S A BR 2 7
ZHLRAL SHANGHAI BOCHUAN SILICON CARBON ROD
(Client) MANUFACTURING CO.,LTD

iz ) R O R A
. SHANGHAI BOCHUAN SILICON CARBON ROD
(Come Fram ) MANUFACTURING CO.LTD

a7 ( 1

kmﬂ@ﬁﬂﬁﬁﬂﬁ*w
Beijing Pony Center for Physical and Chemical Analysis
<\ PONY LAB /3
http://www.ponytc;st_.gom

Y

SSauli s ) TN

SR




R 45 % 5 (Report ID):  SH061123-049

¥ 38 ¥R & (Test Report )
SH R 2006.11.23 j—éﬁﬁ i 2006.11.28
(Client Date) (Finished Date)
Ff i A 7R YLHNRIT FEmECE i
(Sample Name) INFRARED LAMP (Sample Numbers)
FEAoRES [l A FE a5 RIFH
(Sample State) (Solid) (Sample Package) (Intact)
HEE(C) 5k 1 (%RH) =
(Temperature) (Relative Humidity)
R H 2 B K
e Hi(Pb). H(Cd). K (Hg)- /NHHEE(C™).
% IR 4 (PBBs). % iRk A ff(PBDEs)
Request)
TN L
(Compiled by) b %_‘ /5
e B Z
A ?E%%fﬁf/ (Checked by) ? (& /K
(Special Badgé‘.oﬁ ’%
» ’ HEAEN
Test Répo;{i’ (Approved for issue) % % @
2R H
(Issued Date) 2006 411 A 28 H

910,

{4 4 T ( page 1 of four pages )

AN

Vi |




R 45 %5 (Report ID):  SH061123-049

FE R E A B (Part List)
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No

Part Name Model Test Lab Report No. Issue Date

1 #H SHIM — PONY SH061123-045 2006.11.28
2 1222 SCREW = PONY SH061123-045 2006.11.28
3 $2ilH SCREW CAP — PONY SH061123-045 2006.11.28
4 Jif 48 SPRING ——— PONY SH061123-045 2006.11.28
5 A1 SRR E QUARTZ GLASS TUBE — PONY SH061123-046 2006.11.28

“udh o FR 4% ADIABATIC ASBESTINE
6 e — PONY SH061123-047 2006.11.28
PAPER

7 | 2{kMEE BLACK CERAMIC TUBE _— PONY SH061123-048 2006.11.28
8 [t %A CERAMIC CUP — PONY 060302-040 2006.03.08
9 | ti#Z ELECTROTHERMAL THREAD | —— SGS s””;;j CcH 2005.12.16
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7= i - H A 44 R FLMEAE  Test Data(ppm)
No
Part Name % (Cd) [ (Pb) [F (Hg) ’Z‘ﬁ% PBBs | PBDEs

1 #F SHIM ND. | ND. | ND. | ND. | — | —
2 84 SCREW ND. | ND. | ND. | ND. | — | —
3 21l SCREW CAP ND. | ND. | ND. | ND. | — | —
4 Hi# SPRING ND. | ND. | ND. | ND. | — | —
5 AT S QUARTZ GLASS TUBE N.D. | N.D. N.D. ND. | — | —
6 |4uiAHR4K ADIABATIC ASBESTINE PAPER| N.D. | ND. | ND. | ND. | ND. | ND.
7 AN %S BLACK CERAMIC TUBE N.D. 41.6 N.D. ND. | — | —
8 ¥ %4 CERAMIC CUP — MDD, N.D.

9 Hi#&2 ELECTROTHERMAL THREAD ND. | ND. | ND. | ND. | — | —

#¥E (Note): mg/kg=ppm

MDL = Method Detection Limit
N.D. = Not Detected (<MDL )
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